

MTL

Mechanical Testing Laboratory
Metallurgical Dept. – Building No. 32
Faculty of Engineering – Cairo University



Testing
CAB # 413004B



معمل الاختبارات الميكانيكية
قسم الفلزات - مبنى رقم 32
كلية الهندسة - جامعة القاهرة

2. Hardness Test:

Test Machine: Zwick/Roell ZHU250 Hardness Testing Machine.

Serial No.: DO720515/2014

Specimen code	Hardness, HV10			Average, HV10
	1	2	3	
4-19/892	125	130	140	132

Test conducted by:

M.M

Signature:

- The results reported here are the responsibility of the lab, and represent the true results of the specimens provided by the customer. They do not represent any production quantities belonging to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot be given to any other party.
- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor	Lab. Manager / Lab. Supervisor
	Prof. Dr. Randa Abdel-Karim
Signature:	Signature: